

Diabetic Painful Neuropathy

Current and Future Treatment Options

M. Sam Chong^{1,2} and Joan Hester³

1 Department of Neurology, The Medway Hospital NHS Trust, Gillingham, Kent, UK

2 Department of Neurology, Kings College Hospital NHS Trust, London, UK

3 Pain Management Unit, Kings College Hospital NHS Trust, London, UK

Contents

Abstract	569
1. Diagnosis of Neuropathic Pain	571
2. Management of Diabetic Painful Neuropathy (DPN)	571
3. Control of Diabetes Mellitus	571
3.1 Aldose Reductase Inhibitors	572
3.2 ACE Inhibitors and Lipid-Lowering Agents	572
3.3 α -Lipoic Acid (Thioctic Acid)	572
3.4 Transplantation of the Pancreas	573
4. Non-Pharmacological Symptomatic Treatment	573
5. Pharmacological Symptomatic Treatment	573
5.1 Measurement of Efficacy	573
5.2 Opioid Analgesics	576
5.3 Adjunctive Analgesics	576
5.3.1 Tricyclic and Tetracyclic Drugs	577
5.3.2 Selective Serotonin Reuptake Inhibitors and Serotonin-Noradrenaline Reuptake Inhibitors	577
5.3.3 Antiepileptic Drugs	578
5.4 Topical Agents	580
6. Future Drugs and Directions	581
7. Conclusion	582

Abstract

Diabetic painful neuropathy (DPN) is one of the most common causes of neuropathic pain. The management of DPN consists of excluding other causes of painful peripheral neuropathy, maximising diabetic control and using medications to alleviate pain.

The precise relationship between glycaemic control and the development and severity of DPN remains controversial. In this context, drugs such as aldose reductase inhibitors, ACE inhibitors, lipid-lowering agents and α -lipoic acid (thioctic acid) may have a useful role to play. There is also evidence that a successful pancreatic transplant may improve symptoms over time, but the mainstay of management continues to be symptomatic control of pain with drugs.

Evidence from placebo-controlled studies has shown that opioids, antiepileptic and antidepressant drugs together with capsaicin are effective for alleviating DPN. Tramadol and oxycodone have been shown to be effective in studies of limited

duration but their adverse effects, such as constipation and physical dependency, may limit their usefulness as a first-line treatment for DPN. Of the antidepressant drugs, the tricyclic antidepressants have been shown to be effective for alleviating DPN. These medications are widely used but their anticholinergic and sedative properties may not be well tolerated by patients. There is also good evidence that the serotonin-noradrenaline reuptake inhibitor antidepressant drugs venlafaxine and duloxetine are effective for treating DPN. However, venlafaxine may cause cardiac dysrhythmias, and patients using this medication require careful cardiac monitoring. Duloxetine appears to be less cardiotoxic and is licensed in the US and EU for alleviating DPN. The gabapentinoid group of drugs, gabapentin and pregabalin, appear to be the most evidence-based of the antiepileptic drugs for treating DPN. Large placebo-controlled studies have been performed with both of these agents. For many patients, it is still unclear what advantages pregabalin has over gabapentin for DPN. Until better evidence emerges, the potential availability of less expensive generic formulations of gabapentin, together with greater experience with its use, favour gabapentin as the main antiepileptic drug for alleviating DPN. Topiramate, lamotrigine, sodium valproate and oxcarbazepine have been shown to be effective in smaller studies but do not have the same evidence base as the gabapentinoid group of drugs. Of the newer antiepileptic drugs, lacosamide appears to be the most promising for alleviating DPN. Capsaicin has the best evidence base of all the topical agents, but local anaesthetic patches may also have a useful therapeutic role.

It is not possible to nominate a single drug as the first-line treatment for DPN and there is evidence that a low-dose combination of two or more drugs rather than a single agent may provide better symptomatic relief with fewer adverse effects. Further studies are necessary to clarify the best combination(s) of treatment for DPN.

Diabetes mellitus and glucose intolerance can cause painful radiculopathy, plexopathy and multiple mononeuropathies that are of acute onset and self-limiting. However, the most common painful diabetic neuropathy affects the periphery, causing a glove and stocking pattern of sensory loss as well as affecting the autonomic nerves, and leading to a chronic pain syndrome usually termed diabetic painful neuropathy (DPN).

Symptoms and signs of peripheral neuropathy may be found in up to 60% of diabetic patients but not all patients experience pain.^[1] The prevalence of DPN in a community-based study was reported to be 16%.^[2] In the same study, the prevalence of painful peripheral neuropathy in matched non-diabetic patients was around 5%. Evidence from other studies suggests that a substantial number of these patients

with 'idiopathic' painful peripheral neuropathy may have impaired glucose tolerance and many will develop frank diabetes over time.^[3,4] Pain may be the first symptom in this group of patients, and the presence of neuropathic pain should lead to further investigation. A glucose tolerance test would confirm the diagnosis, and early treatment may avoid the late complications of prolonged hyperglycaemia. In future, the number of patients with glucose-intolerant painful neuropathy will probably rise as a consequence of the increasing worldwide levels of obesity. The rate of increase may be even greater than that of patients with type 2 diabetes. For practical purposes, the management of these patients (although not strictly diabetic) is the same as for those with DPN.

The pathogenesis of DPN is complex. Apart from metabolic changes and vascular insufficiency, there is also evidence of alterations in growth factor and membrane channels in the peripheral nerves of diabetic patients (see review by Gooch and Podwall^[5]). The objective of this article is to review the current literature and to provide an evidence-based approach to managing diabetic painful neuropathy.

1. Diagnosis of Neuropathic Pain

Neuropathic pain is defined as “pain initiated or caused by a primary lesion or dysfunction in the nervous system”.^[6] It may be central or peripheral in origin.

The diagnosis of peripheral neuropathic pain is based on the history of pain, which may be spontaneous, continuous or intermittent, often worse at the end of the day, localised to one or more dermatomes, and is described as burning, stabbing, tingling, numb, hot, cold or itching.^[7] Examination may reveal sensory abnormalities with diminution of touch, pin prick sensation, hot and cold perception, or heightened perception, with or without allodynia (non-nociceptive stimulation perceived as painful) and hyperpathia (perception of incremental pain with continual stimulation). Neuropathic pain scales such as the Leeds Assessment of Neuropathic Symptoms (LANSS) Pain Scale^[8] and Neuropathic Pain Scale^[9] have been devised to aid the diagnosis, but they are not widely used by clinicians. Peripheral nerve conduction tests may be performed, but in DPN may show no abnormality. This is because in the physiological and even most pathological states, pain and nociception are mediated by small myelinated and unmyelinated peripheral afferent fibres. Nerve conduction studies predominantly measure large diameter nerve conduction velocities. For the same reason, many diabetic patients may have abnormal neurophysiological test findings yet remain asymptomatic. Thermal thresholds in isolation or as part of quantitative sensory nerve testing^[10] may be more appropriate indicators of dysfunction of small diameter sensory nerve fibres but are not widely available. Nerve or skin biopsies are useful only where the aetiology is unclear or for research pur-

poses.^[11] Therefore, for practical purposes, DPN is a clinical diagnosis supported by more than one sign, symptom or, where available, investigation result.

2. Management of Diabetic Painful Neuropathy (DPN)

The first step in managing patients with DPN is to exclude other possible causes of painful peripheral neuropathy (see table I). Once the diagnosis has been confirmed, management can be divided into two main categories: treatment directed at the pathophysiology of painful diabetic neuropathy and symptomatic treatment for alleviating pain (table II). It is generally assumed that reducing the risk of developing a peripheral neuropathy will also reduce the risk of DPN and that this must therefore direct first-line management once the diagnosis has been confirmed. However, the evidence to support this assertion is mixed (see section 3).

3. Control of Diabetes Mellitus

Prolonged poor glycaemic control is the most important risk factor for development of all the complications of diabetes. In the Eurodiab IDDM (Insulin-Dependent Diabetes Mellitus) study, which included >3000 patients, poor diabetic control, high levels of fasting triglycerides and the presence of microalbuminuria were important risk factors for developing diabetic peripheral neuropathy.^[12] However, a prospective study of >2500 patients reported no direct link between blood glucose levels, as measured by glycosylated haemoglobin (HbA_{1c}) values, and the development of DPN,^[13] although a larger population-based study did show a link between

Table I. Causes of peripheral neuropathy that are commonly painful

Alcoholism
HIV infection
Paraneoplastic syndrome
Monoclonal gammopathy
Vitamin deficiencies
Amyloidosis
Drugs and toxins: vincristine, cisplatin, isoniazid, arsenic, thallium
Vasculitic neuropathy
Fabry disease

Table II. Practical management of diabetic painful neuropathy**Treat underlying condition and maintain function**

Good glycaemic control

Treat hypertension: ACE inhibitor

Check and correct serum cholesterol level

Regular inspection of feet: avoid neuropathic ulcers

Refer podiatrist for foot care and advice on footwear

Exclude other causes of painful neuropathyAlcohol consumption? Check γ -glutamyl transferase levelDiet history? Vitamin deficiencies: measure B₁₂ and folate levels

Paraneoplastic disorder: antineuronal antibodies/serum protein electrophoresis

Vasculitic neuropathy: check erythrocyte sedimentation rate

Other metabolic disorders: check thyroid and renal function

Non-pharmacological measures

Reduce allodynia if present: bed cradle

Transcutaneous electrical nerve stimulation (if mechanical allodynia not present)

Non-pharmacological symptomatic pain relief

Pharmacological agents

Topical: capsaicin cream (if tolerated) or lidocaine (lignocaine) patch

Tricyclic antidepressants if no contraindication

Gabapentin or pregabalin

Duloxetine

Opioids (acute control or breakthrough pain)

Combinations of the above

hyperglycaemia and neuropathy.^[14] It has been pointed out that HbA_{1c} is a measure of mean blood sugar and that deviations in mean blood glucose levels, as measured by continuous blood glucose monitoring, may be more important for the development of DPN.^[15] Many other studies have shown that there is a link between glycaemic control and microvascular complications, including neuropathy, and it would be sensible to advise patients to rigorously control their blood glucose levels to reduce the risk of diabetic complications.

3.1 Aldose Reductase Inhibitors

Metabolism of blood glucose via the polyol pathway where aldose reductase is a key enzyme may be important in the development of diabetic neuropathy.^[16] Therefore, blocking aldose reductase may reduce this risk of diabetic neuropathy. In a 1-year placebo-controlled study, the aldose reductase fidarestat has been reported to be superior to placebo

for reducing pain as well as the progression of peripheral diabetic neuropathy.^[17] Another aldose reductase, epalrestat, is licensed in Japan and in a post-marketing surveillance of >5000 patients, this medication was reported to cause improvement of subjective symptoms, including spontaneous pain, in patients with DPN.^[18] In a 3-year study, epalrestat was effective in slowing down the development of neuropathy as measured by changes in median nerve conduction velocity compared with controls. However, there was no significant difference in pain between treated and untreated group.^[19] None of these medications is currently licensed in the UK or the US.

3.2 ACE Inhibitors and Lipid-Lowering Agents

The ACE inhibitor trandolapril was shown in a placebo-controlled study to improve peripheral neuropathy even in normotensive patients with diabetes.^[20] In general, the ACE inhibitor class of medications appears to have some protective effect against microvascular complications and organ damage from diabetes.^[21]

There is also evidence for a role of lipid-lowering agents in preventing DPN.^[21] As mentioned in section 3, hypertriglyceridaemia has been found to be a risk factor for development of diabetic neuropathy. The lipid-lowering HMG-CoA reductase inhibitors (statins) may also possess neuroprotective properties in their own right.^[22] Whether this class of medications can reduce microvascular complications in general and DPN in particular is unclear.

3.3 α -Lipoic Acid (Thioctic Acid)

α -Lipoic acid (thioctic acid) is a potent antioxidant that has been shown in numerous studies to improve signs and symptoms of diabetic neuropathy. In a meta-analysis of four placebo-controlled studies that randomised >1200 patients, α -lipoic acid 600 mg/day was reported to lead to an improvement in total symptom score in patients with diabetic neuropathy.^[23] Both pain and burning were components shown to be improved in the group prescribed active treatment when compared with patients receiving placebo. The disadvantage of α -

lipoic acid is that it must be given intravenously. In the ALADIN (Alpha-Lipoic Acid in Diabetic Neuropathy) III study, there was no difference in symptoms between patients who were administered oral α -lipoic acid or placebo after both groups received an initial 3 weeks of intravenous active treatment.^[24] A later study using dosages of oral α -lipoic acid ≤ 1.8 g/day appears to show that this drug may be effective for alleviating some neuropathic symptoms.^[25] α -Lipoic acid is licensed in Germany, but not in the UK or the US, for the treatment of DPN. However, it is sold as a food supplement in both countries.

3.4 Transplantation of the Pancreas

Pancreas transplantation is the only therapy known to re-establish endogenous insulin secretion responsive to normal feedback controls in diabetic patients. In one series of 26 patients, neurophysiological examinations were performed before, 3 months and 12 months after a kidney and pancreas transplant.^[26] All patients showed an increase in conduction velocity and amplitude of action potentials after 1 year, although the improvements took time to develop. There is anecdotal evidence that painful neuropathy improves after successful transplantation.^[27] This may be an appropriate treatment for diabetic patients with renal failure in whom combined kidney and pancreatic transplants can be carried out. For many diabetic patients, this treatment option is limited by the shortage of donated organs, the complications of the procedure and the risks of long-term immunosuppression.

4. Non-Pharmacological Symptomatic Treatment

Simple measures such as using a bed cradle at night can alleviate the discomfort caused by the allodynia of DPN and may improve sleep disturbance. No systemic study of this method of pain relief has been performed but this seems a sensible initial step for patients with DPN to try. Transcutaneous electrical nerve stimulation (TENS) has been studied recently^[28] in a small randomised double-blind study of 19 patients with mild-to-moderate

DPN. In this study, pain, numbness and allodynia improved significantly in the group treated with TENS. A previous controlled study of 31 patients using electrostimulation versus sham stimulation also showed a positive result.^[29]

There have been no large placebo-controlled studies evaluating the efficacy of acupuncture for DPN but small open-label trials have reported some benefit. Spinal cord stimulation has been reported to provide long-term relief for some patients with DPN but there have been no placebo-controlled studies and this is an expensive and invasive treatment.^[30] It is not recommended as a routine procedure for treating patients with DPN.

Another more interesting non-pharmacological treatment is the possibility that transcranial magnetic stimulation might be effective in alleviating DPN. A placebo-controlled trial has shown that transcranial magnetic stimulation is effective for treating post-herpetic neuralgia and central post-stroke pain.^[31] Further trials are in progress.

5. Pharmacological Symptomatic Treatment

The drugs that are used for alleviating DPN can be broadly divided into two groups: (i) conventional analgesics such as tramadol and oxycodone; and (ii) adjunctive agents such as antidepressant and antiepileptic drugs (table III). The role of NSAIDs has not been extensively studied, but there is one short-term placebo-controlled study of 18 patients in which the active treatment was ibuprofen 2.4 g/day or sulindac 400 mg/day.^[32] Both active treatments were reported to be superior to placebo. However, this class of medications is not widely used for this indication. Apart from this modest level of evidence for efficacy, high doses of NSAIDs also have the potential for exacerbating pre-existent renal impairment in patients with diabetes.

5.1 Measurement of Efficacy

The concept of number needed to treat (NNT) as a measure of efficacy of any treatment was first proposed by Cook and Sackett^[50] in 1995. The NNT is calculated as the inverse of absolute risk reduction

Table III. Placebo-controlled studies with positive results in which >50 patients (pts) were randomised for alleviation of diabetic painful neuropathy (DPN)

Drug	Daily dose(s): active treatment (mg)	No. of pts	Outcome	Assessment: NNT values are for 50% pain relief (95% CI)	Reference
Opioids					
Tramadol	100–400 (mean 210)	131	Tramadol > placebo	Average mean pain intensity score (4-point scale): tramadol 1.4, placebo 2.2 Average pain relief score (4-point scale): tramadol 2.1, placebo 0.9 NNT 3.1 (2.1, 6.3)	33
Oxycodone	10–100 (mean 37)	159	Oxycodone > placebo	Average daily pain intensity (0–10 scale) 7 at randomisation: 4.1 for oxycodone and 5.3 for placebo at end of study	34
SNRIs					
Venlafaxine	75 150–225	244	75mg = placebo 150–225mg > placebo	150–225mg dose NNT 6.9 (3.7, 58.6)	35
Duloxetine	20 60 120	457	20mg = placebo 60mg > placebo 120mg > placebo	60mg NNT 4.3 (3.0, 9.2) 120mg NNT 3.8 (2.6, 7.2)	36
Duloxetine	60 120	348	60mg > placebo 120mg > placebo	60mg NNT 11 (4.7, ∞) 120mg NNT 5 (3.0, 13.0)	37
Duloxetine	60 120	334	60mg > placebo 120mg > placebo	60mg NNT 6.3 (4.7, 7.9) 120mg NNT 3.8 (2.1, 5.5)	38
Antiepileptic agents					
Gabapentin	≤3600	165	Gabapentin > placebo	NNT 4 (2.5, 9.6)	39
Sodium valproate (valproic acid)	1200	52	Sodium valproate > placebo	NNT 2 (1.0, 3.0) [but see comments Sindrup et al. ^[5,6]]	40
Lamotrigine	25–400	59	200–400mg > placebo	NNT 4 (2.1, 42.0)	41
Oxcarbazepine	≤1800	146	Oxcarbazepine > placebo	NNT 6 (3.3, 33.2)	42
Oxcarbazepine	600 1200 1800	347	Oxcarbazepine (all doses) = placebo on primary endpoint (mean visual analogue scale pain score)	NS	43
Topiramate	≤400	323	Topiramate > placebo	NNT 7.4 (4.3, 28.5)	44
Pregabalin	300	146	Pregabalin > placebo	NNT 3.9 (2.6, 8.7)	45

Continued next page

Table III. Contd

Drug	Daily dose(s): active treatment (mg)	No. of pts	Outcome	Assessment: NNT values are for 50% pain relief (95% CI)	Reference
Pregabalin	75	338	75mg = placebo	300mg NNT 3.6 (2.5, 5.2) 600mg NNT 3.3 (2.5, 4.1)	46
	300		300mg > placebo		
	600		600mg > placebo		
Pregabalin	150	246	150mg = placebo	600mg NNT 4.2 (2.7, 9.4)	47
	600		600mg > placebo		
Pregabalin	Fixed-dose 600 Flexible-dose 150–600	249 DPN 89 post-herpetic neuralgia	Pregabalin > placebo	Combined data for both groups of patients: Fixed-dose NNT 3.6 (2.4, 6.8) Flexible-dose NNT 4.2 (2.7, 9.3)	48
Topical agents					
Capsaicin cream	0.075% cream qid	202	Capsaicin > placebo	Mean reduction in pain intensity: 40% capsaicin group vs 27.8% placebo	49

NNT = number needed to treat; NS = not significant; qid = four times daily; SNRIs = serotonin noradrenaline reuptake inhibitors.

for any treatment. McQuay and Moore^[51] have refined and popularised this method of measuring treatment efficacy for chronic pain. These authors have conducted extensive systematic reviews and calculated the NNT as the inverse of the proportion of patients who achieve a given aim for any active treatment minus the proportion of patients taking placebo who achieve the same endpoint. Pain relief of >50% was their chosen endpoint.

The formula for calculating NNT is shown in equation 1:^[51]

$$1 \left(\frac{N_{\text{active}}}{\text{Total}_{\text{active}}} \right) - \left(\frac{N_{\text{placebo}}}{\text{Total}_{\text{placebo}}} \right)$$

(Eq. 1)

where N_{active} = number of patients on active treatment achieving a defined endpoint; Total_{active} = total number of patients on active treatment; N_{placebo} = number of patients on placebo achieving a defined endpoint; Total_{placebo} = total number of patients on placebo treatment.

The raw data necessary for calculating NNT can be derived only from randomised placebo-controlled trials in which the endpoints are clearly recorded. Once derived, the NNT is a useful way for estimating any active intervention for alleviating pain. However, it must be borne in mind that NNTs are not directly comparable between two different trials. The characteristics of the specific patient population that has been studied cannot be generalised to all patient groups. However, some of these variables may be diluted out by studies with large numbers of patients. Therefore, the numbers of patients studied is crucial and this information should be declared in any comparisons of different drugs.^[52] The use of 50% pain relief as a measure for NNT is also an arbitrary measure. There is some evidence that 30% pain relief is clinically important when an 11-point numerical pain rating scale is used across many studies.^[53] Despite these reservations, however, the NNT measurements as popularised by McQuay and Moore^[51] remain an important step forward in the assessment of different therapeutic agents for alleviating pain.

5.2 Opioid Analgesics

Codeine and codeine/paracetamol (acetaminophen) mixtures have not been specifically studied in the treatment of DPN but are nevertheless widely used. It should be remembered that codeine is a prodrug that is metabolised to morphine in the liver, and that the pathway involved is subject to genetic polymorphism and up to 10% of the Caucasian population are unable to make the conversion.^[54] This subgroup of patients would be expected to experience more adverse effects and less therapeutic effects with an equivalent dose of medication than patients who are fast metabolisers. Even for the majority of the population who are 'normal' codeine metabolisers, the usefulness of this medication may be limited by nausea, epigastric pain and constipation. In large doses and after prolonged use, codeine may cause tolerance and physical dependency. There is no evidence to support the prolonged use of codeine and codeine-like drugs for treating DPN and this practice should be discouraged.

In a randomised, double-blind, placebo-controlled study of >130 patients, tramadol at an average dose of around 200 mg/day for 6 weeks was shown to produce a statistically significant reduction in mean pain intensity in patients with DPN compared with those receiving placebo.^[33] Secondary measures of physical and social functioning were also improved in patients receiving active treatment. Tramadol acts as a μ -opioid receptor agonist but also affects descending inhibitory pathways that modulate nociception, possibly by inhibiting presynaptic monoamine uptake and stimulating serotonin release. Theoretically, this is an advantage over other opioids for the treatment of neuropathic pain. However, higher doses (300–400 mg/day) are associated with a high incidence of adverse effects, such as drowsiness, nausea, headache and constipation, which limit the utility of this agent.

The other opioid that has been studied in a placebo-controlled fashion for treating DPN is oxycodone, which is an agonist at μ - and κ -opioid receptors. In one study of 159 patients, those receiving slow-release oxycodone at an average of 20 mg/day reported a reduction in average daily pain inten-

sity of 1–2 points on an 11-point visual analogue scale compared with those receiving placebo.^[34] Again, this was a 6-week trial and the range of oxycodone use was from 10 mg/day to 100 mg/day. In another placebo-controlled study, patients with DPN were randomly allocated to treatment with oxycodone or an active placebo in the form of benzotropine 0.25mg.^[55] The maximum dose of controlled-release oxycodone was 80 mg/day. This was a crossover study for a maximum of 4 weeks on each treatment arm with a washout period in between. Thirty-six patients were included in this study and, again, those receiving oxycodone reported significantly lower mean daily pain intensity compared with those receiving benzotropine.

In conclusion, there is very good evidence from well conducted, placebo-controlled studies to support the use of tramadol and oxycodone for alleviating DPN. However, it is important to bear in mind that these trials were of only relatively short duration (6 weeks). The shift in visual analogue scores was significant, but small, with a reduction of two points or more being considered clinically significant. Other opioids may be as efficacious as tramadol and oxycodone for alleviating DPN but have not been studied. It is important to note also that long-term use of opioids may be associated with significant adverse effects, in particular the development of tolerance, so that higher doses of the drug are necessary to achieve the same degree of pain relief. Adverse effects of opioids include physical dependency, constipation, itching, alterations of immune function, impaired cognitive function and suppression of the pituitary axis. Therefore, opioids should not be prescribed to patients with a history of drug or alcohol abuse. Guidance on the use of opioids in non-malignant pain is available from the British Pain Society.^[56]

5.3 Adjunctive Analgesics

Adjunctive analgesics for DPN consist predominantly of antidepressant and antiepileptic medications that have been shown to be effective for treating neuropathic pain in general and DPN in particular.

5.3.1 Tricyclic and Tetracyclic Drugs

The tricyclic and tetracyclic drugs were initially developed for treating depression. They have numerous mechanisms of action including inhibition of noradrenaline and serotonin uptake from synaptic clefts. Different drugs from this class of medications also block anticholinergic receptors but to varying degrees. Lastly, amitriptyline, in particular, may also block sodium channels. In a meta-analysis of placebo-controlled studies of drugs for treating neuropathic pain, Sindrup and Jensen^[57] identified one randomised controlled trial of amitriptyline and three randomised controlled trials of imipramine for the alleviation of DPN, which all favoured active treatment over placebo. In a pivotal study by Max et al.,^[58] amitriptyline at an average dose of 90 mg/day was more effective than placebo for alleviating DPN. However, the number of patients randomised in this crossover study was only 29. Three small studies have been published comparing imipramine with placebo in double-blind, placebo-controlled, crossover designs for treating DPN.^[59-61] The combined total number of patients randomised was <50, but imipramine at an average dose of 150–200mg was reported to be more effective than placebo.

There have been further trials of clomipramine^[62] and desipramine^[63] in placebo-controlled, crossover studies reporting that active treatment was more effective than placebo for alleviating DPN. Since then, tricyclic and tetracyclic drugs have been established as an important class of medications for alleviating DPN. The NNT computed from available data on tricyclic and tetracyclic drugs for DPN was 3.4 for one patient to achieve >50% pain relief.^[59] This places tricyclic and tetracyclic drugs in a favourable light compared with other classes of medications. However, it is important to bear in mind that the sum total of patients with DPN studied in all these trials of tricyclic and tetracyclic drugs is <120.

5.3.2 Selective Serotonin Reuptake Inhibitors and Serotonin-Noradrenaline Reuptake Inhibitors

The selective serotonin reuptake inhibitors (SSRIs) and serotonin-noradrenaline reuptake inhibitors (SNRIs) block the reuptake of serotonin and nora-

drenaline released from pre-synaptic nerve terminals.

The study of SSRIs for treatment of DPN has been confined to a few small trials. In a crossover study of 48 patients, Max et al.^[58] reported that fluoxetine 40 mg/day was no better than placebo for DPN. In another double-blind crossover study of 20 patients, paroxetine 20 mg/day was superior to placebo,^[64] and in a further study of 15 patients, citalopram 40 mg/day was reported to be more effective than placebo.^[65] However, the numbers of patients in these trials were small and these results should be interpreted with caution.

Since these results were published, there have been studies of the use of SNRIs in the treatment of DPN. In one of the larger placebo-controlled studies of 244 patients, slow-release venlafaxine 150–225 mg/day was more effective than placebo in reducing daily pain intensity as measured on a visual analogue scale.^[35] The NNT for 50% pain relief at 6 weeks was 4.5. However, venlafaxine caused clinically significant ECG changes in at least seven patients. This is a potentially serious adverse effect that will limit the use of this medication, especially in diabetic patients who are susceptible to cardiovascular disease. Another SNRI, duloxetine, is now licensed for treating DPN in the US. Three large randomised placebo-controlled studies have reported its efficacy. In one 12-week, double-blind multicentre study of 457 DPN patients, duloxetine 60–120 mg/day but not 20 mg/day was more effective than placebo in relieving DPN.^[36] Another study of similar design involving 348 DPN patients showed that patients treated with duloxetine 60 mg/day or 60mg twice daily reported significantly lower pain scores compared with patients receiving placebo.^[37] In the third study, 334 patients were randomised to receive placebo or duloxetine 60 or 120 mg/day. Fifty percent reduction in average pain was reported by 27% of those receiving placebo, but by 43% of patients receiving duloxetine 60mg and 53% of those receiving 120mg daily.^[38] Duloxetine appears to be well tolerated, with fewer gastrointestinal adverse effects than other SNRIs, and it may prove to be a very important adjunct in the treatment

of DPN. In the UK, duloxetine is now licensed for treating depression, urinary incontinence and DPN.

5.3.3 Antiepileptic Drugs

Phenytoin was one of the first non-sedating, sodium channel antagonists developed for treating epilepsy. Its other mechanisms of action include blockade of L-type mediated Ca^{2+} current, inhibition of NMDA response, depression of basal intra-neuronal levels of cyclic guanosine monophosphate and increased neuronal GABA concentration. Two crossover studies of phenytoin for the treatment of DPN were conducted in the 1970s. In these studies, phenytoin at dosages of ≤ 300 mg/day was reported to be more effective than placebo for alleviating DPN in the 5-week study^[66] but not in the 20-week study.^[67] In patients with epilepsy, long-term treatment with phenytoin is now known to be associated with the development of osteoporosis, peripheral neuropathy and cerebellar ataxia. Regular blood count measurement and liver function monitoring are also necessary in this context. Phenytoin is also highly protein-bound and has many potential interactions with other prescribed medications. For all these reasons phenytoin is not generally used for treating DPN.

Carbamazepine is thought to work primarily by blocking voltage-sensitive sodium channels in a use-dependent manner, reducing the ability of a neuron to fire repetitively at high frequencies. Its ability to block L-type Ca^{2+} and NMDA currents as well as increasing the release of serotonin may contribute to its efficacy for alleviating neuropathic pain. Finally, carbamazepine also antagonises adenosine A_1 receptors, which are important in nociceptive transmission. Only one major trial of carbamazepine, conducted in the 1960s, has investigated the efficacy of this agent in the treatment of DPN.^[68] This was a crossover study that involved 30 patients. Carbamazepine between 200 mg/day and 600 mg/day was reported to be more effective than placebo in alleviating DPN. However, when prescribed for treating epilepsy, carbamazepine is known to be associated with bone marrow suppression and osteoporosis. This, together with the devel-

opment of newer antiepileptic drugs, has superseded its use in the treatment of DPN.

Use of antiepileptic drugs for DPN increased dramatically following the introduction of gabapentin. The gabapentinoids bind to the $\alpha 2\delta$ site of L-type voltage-gated calcium channels and modulate the influx of calcium during neuronal depolarisation. In a widely publicised placebo-controlled study, gabapentin ≤ 3.6 g/day was reported to be more effective than placebo for treating DPN.^[39] There were 165 patients randomised in this study and the calculated NNT for 50% pain relief for gabapentin was 3.7. This was an important study because, for the first time, a large placebo-controlled study involving >100 patients was conducted and the results were unequivocal that gabapentin is effective in alleviating DPN. Other studies have supported these findings and have prompted numerous other open-labelled studies and case series of gabapentin for alleviating neuropathic pain (for a summary of these studies, see Mellekers et al.^[69]). However, gabapentin is licensed for treating post-herpetic neuralgia only in the US. In the UK, gabapentin has a broad licensed indication for treating 'peripheral neuropathic pain' and is extensively used for alleviating DPN.

Sodium Valproate (Valproic Acid)

The mechanism of action of sodium valproate is to increase GABA levels *in vivo*, block T-calcium channels and increase neuronal potassium conductance at high concentrations. Sodium valproate is one of the older antiepileptic drugs, but there is some evidence of its efficacy for treating DPN. Fifty-two patients were randomised in a double-blind placebo-controlled trial for up to 3 months.^[40] Although patients receiving active treatment reported a significant reduction in daily pain scores, more information is necessary to properly analyse the efficacy results of this study.^[70] In practice, treatment with sodium valproate is associated with weight gain and hair loss in many but also liver toxicity in a small minority of patients. In older patients, use of sodium valproate has been reported to be associated with Parkinsonian symptoms. Children exposed to sodium valproate *in utero* are at risk

of developing neural tube defects and cognitive impairment. For all these reasons and the modest evidence of its efficacy, sodium valproate is not widely used for alleviating DPN.

Lamotrigine

Lamotrigine acts predominantly by voltage and frequency-dependent blockade of sodium channels. Other important actions include blocking of CA^{2+} currents, altering presynaptic release of glutamate and aspartate as well as increasing brain GABA concentrations. There has been one initial placebo-controlled study of lamotrigine for the treatment of DPN.^[41] In this study, 59 patients were randomised to lamotrigine at doses of 25–400 mg or placebo each day over a 6-week period. The primary endpoint of pain intensity was reduced in patients receiving >200 mg/day of lamotrigine. However, the secondary endpoints, including the McGill Pain scores and Patient Disability Index, showed no greater improvement with lamotrigine than with placebo. The results of two placebo-controlled studies have also been recently published. Over 700 patients with DNP were randomised to placebo or lamotrigine in escalating dosages up to 400 mg/day. The primary endpoint of change in daily mean pain intensity was not statistically significant between the placebo and active treatment group. Some of the secondary endpoints favoured active treatment but the results were inconsistent and only seen at dosages >300 mg/day. The efficacy of lamotrigine for alleviating DNP is therefore only very modest.^[71]

Oxcarbazepine

Oxcarbazepine is the 10-keto analogue of carbamazepine and works mainly by blocking sodium channels. It is chemically closely related to carbamazepine and would be expected to be effective for alleviating DPN. There are two reported double-blind, placebo-controlled studies of oxcarbazepine for DPN. The first was a 16-week trial in which patients were randomised up to a maximum of oxcarbazepine 1800 mg/day.^[42] The study included 146 patients and the primary endpoint of average pain score, as measured on a visual analogue scale, was reduced in those receiving active treatment compared with those patients receiving

placebo. The calculated NNT for 50% pain relief was six. Secondary endpoint measures of Patient Global Impression of Change and sleep disturbance were also improved for patients receiving active treatment. In another study, 347 patients were randomised to treatment with oxcarbazepine 1200 mg/day, 1800 mg/day or placebo.^[43] No statistical significance was reported between the treatment groups in the primary endpoint but there was a trend towards better pain reduction with active treatment, especially in patients treated with the higher dose of oxcarbazepine. Oxcarbazepine was generally well tolerated without any serious adverse effects. More information from other studies of oxcarbazepine needs to be made available before this medication can be recommended for treating DPN.

Topiramate

Topiramate blocks activity-dependent, voltage-gated sodium channels, enhances the action of GABA, inhibits L-type voltage-gated calcium channels, acts presynaptically to reduce the release of glutamate and post-synaptically blocks kainate/ α -amino-3-hydroxy-5-methyl-4-isoxazolepropionic acid (AMPA) excitatory amino acid receptors. The initial three placebo-controlled trials of topiramate for treating DPN showed that it was no better in this respect than placebo.^[72] A number of reasons were advanced to explain the results of these rather disappointing trials.^[72] However, another randomised, double-blind, placebo-controlled study reported a positive result for topiramate.^[44] In this trial, 323 patients with DPN were randomised to treatment with topiramate \leq 400 mg/day or placebo. The NNT for 30% pain reduction for topiramate was 6.25. Secondary endpoints of sleep disturbance and worse pain intensity were also significantly improved by active treatment. Topiramate was also associated with a mean reduction in bodyweight of \leq 2.6 kg. In a subsequent open-label extension of this trial, involving 205 patients over a period of 26 weeks, topiramate \leq 600 mg/day was reported to remain as effective for alleviating DPN.^[73] One interesting finding was that patients initially randomised to placebo achieved less pain reduction than patients initially treated with topiramate. The conclusion would

therefore be that topiramate does have a role in treating DPN but also has significant adverse effects at higher doses, with rapid titration to high doses being especially associated with cognitive impairment, dizziness, somnolence and paraesthesia. Topiramate is also a weak inhibitor of carbonic anhydrase and may increase the risk of developing calcium stones in some patients. However, the side effect of weight loss can be of benefit in patients with diabetes.

Pregabalin

Pregabalin is another gabapentinoid and shares the same mechanism of action as gabapentin. At least six large placebo-controlled studies of pregabalin for alleviating DPN have been conducted. Like gabapentin, pregabalin modulates calcium channel activity by binding to the $\alpha 2\delta$ receptor site. The dosage ranges of these studies were from 150 mg/day to 600 mg/day. When data from the four studies^[45-48] published to date are combined, pregabalin at 300 mg/day and 600 mg/day was significantly more effective in alleviating DPN than placebo. Over 1000 patients were studied for between 8 and 12 weeks. The NNT for pregabalin at 300–600 mg/day for 50% reported daily pain relief was between 3.3 and 4.1. The more predictable absorption and twice daily dose regimen of pregabalin may make it an easier drug to use, but adverse effects of altered mood, especially euphoria, have been reported. Rapid dose titration increases the risk of causing sedation and dizziness. At high doses, pregabalin has also been reported to cause ankle oedema and weight gain. Furthermore, abrupt discontinuation of pregabalin has been reported to cause cerebral oedema and encephalopathy.^[74] Pregabalin remains one of the most extensively studied drugs for alleviating DPN. In the UK and the US, it is licensed for alleviating DPN as a class V controlled substance and use of this medication has a low level of anticipated complications.

Zonisamide

Zonisamide is an antiepileptic medication that was first licensed in Japan where there is extensive experience of its use. Zonisamide is a voltage-dependent sodium and T-type calcium channel antago-

nist. A small initial study involving 25 patients reported that zonisamide at a mean dose of 540 mg/day was effective in alleviating DPN.^[75] However, a large number of patients receiving active treatment withdrew and the benefits of zonisamide were not statistically significant.

Levodopa

Levodopa has been used for the treatment of Parkinson's disease for many years, often in combination with either benserazide (co-beneldopa) or carbidopa (co-careldopa). These combinations of drugs increase intracerebral levels of dopamine. A study in which 25 patients with painful symmetrical diabetic neuropathy were treated with levodopa 100mg combined with benserazide, three times daily for 4 weeks, has been published.^[76] Eleven patients were given identical placebo capsules. There was a significant difference in pain between the active treatment and placebo groups according to visual analogue scale measurement, which was performed every day. Levodopa is an interesting medication that might be useful for treating some patients with DPN. However, there is insufficient evidence so far to recommend its general use and a much larger placebo-controlled study is needed for further assessment.

5.4 Topical Agents

There is evidence that both topical isosorbide dinitrate^[77] and local anaesthetics in the form of lidocaine (lignocaine) 5% patches^[78] are effective for treating patients with DPN.

In a randomised, double-blind, placebo-controlled, crossover study, 22 patients with DPN reported significant reduction in pain, as measured by the visual analogue scale, while using isosorbide dinitrate spray compared with placebo.^[79] There were virtually no adverse effects and a once-daily spray before bedtime appeared to be effective for these patients. Fifty percent (11/22) of the patients reported benefit and stated that they would prefer to continue with the spray, compared with only 18% (4/22) patients receiving placebo.

There have been numerous studies and case reports of topical lidocaine 5% patches being effective

for treating DPN.^[78,79] However, no large-scale, double-blind, placebo-controlled studies have been conducted to date. No serious adverse effects of lidocaine patches have been reported and although there has been concern about the potential systemic effects of lidocaine, blood levels have never been high enough to cause problems. In one study, up to four lidocaine 5% patches were used for up to 18 hours each day.^[79] Mild skin irritation caused by the patch was reported, but this was considered to be a rare adverse effect.

Capsaicin is an alkaloid derived from chilli peppers that acts on the transient receptor potential vanilloid 1 receptor. Repeated application of capsaicin is thought to desensitise the receptors, leading to depletion of the neurotransmitter substance P from primary afferent neurons. There has been one large placebo-controlled study that shows that capsaicin is effective in alleviating DPN.^[49] The therapeutic effect of capsaicin was also found to be comparable to that of oral amitriptyline in a double-blind, multicentre parallel study.^[80] Over 200 patients were recruited into this study. The adverse effects of amitriptyline were found to be greater than those of capsaicin. The main disadvantage of capsaicin application is the initial burning sensation that may persist for days; indeed, many patients are unable to tolerate this adverse effect. Capsaicin must be applied regularly over the entire painful area, at least three to four times daily for up to 6–8 weeks before optimal pain relief can be achieved.

Use of isosorbide dinitrate spray for DPN deserves further evaluation. In the UK, lidocaine 5% patches must be imported and are expensive. Capsaicin cream has been shown in placebo-controlled studies (even with active placebo) to be effective for DPN. These topical medications can be particularly useful in more elderly patients with DPN in whom multiple systemic medications are contraindicated or may cause adverse effects. It must be borne in mind that use of antidepressant and antiepileptic drugs may be associated with significant morbidity amongst the older population and topical agents should be used as the treatment of first choice in this setting whenever possible.

6. Future Drugs and Directions

Although drugs acting on NMDA receptors showed initial high promise, the nonspecific nature of the available antagonists have rendered them relatively ineffective for alleviating DPN. In a small study, dextromethorphan has been reported to be effective, but only at doses of up to 400 mg/day.^[81] In a follow-up study of dextromethorphan, memantine and lorazepam as an active placebo, dextromethorphan, but not memantine, was reported to be effective in alleviating DPN.^[82] A large study of memantine for DPN was reported in abstract form^[83] and, although some therapeutic effect was seen, pain relief appeared to be at a much lower level of efficacy than seen with amitriptyline or gabapentin. Lacosamide, which is thought to work on NMDA receptors, has been shown in two placebo-controlled studies to be effective for treating patients with DPN.^[84] The drug was generally well tolerated. Preliminary results of these two studies were presented in a symposium on the 11th World Congress on Pain, in Sydney (NSW), Australia in August 2005. Some information on these studies is also available on the website of the company that is developing this product.^[84]

There is an ongoing study of cannabinoids in the form of an oral spray for treating DPN.^[85] However, there has been a setback in this study with the ruling from a UK coroner that use of this medication contributed to the unfortunate demise of a patient.^[86]

Capsaicin analogues are being developed. The main candidate is NGX/410, which is a pure form of synthetic capsaicin, also known as trans-capsaicin, and which is being developed for rapid topical absorption. This form of capsaicin may act much more rapidly and may not need as many applications to achieve the same effect as the natural alkaloid.

In a recent paper, Finnerup et al.^[87] have attempted to develop an evidence-based algorithm for treating patients with neuropathic pain. In their analysis of the available evidence, tricyclic antidepressant drugs, followed by opioids and then the antiepileptic drugs gabapentin and pregabalin, provide the best evidence of being effective for treating neuropathic pain. SNRIs were excluded from the

recommended list possibly because the studies of duloxetine were not widely known at that stage.

Although these medications mentioned in the previous paragraph are effective, it remains unclear which is the best first-line treatment for patients with DPN. There have been few head-to-head comparisons and those that have been conducted tend to provide conflicting advice. For example, in a small head-to-head comparison of gabapentin 900 mg/day and 1800 mg/day or amitriptyline 25–75 mg/day, conducted in a double-blind crossover design and including 28 patients with DPN, both drugs were shown to provide adequate pain relief with no significant difference between the two.^[88] The conclusion of the investigators was that gabapentin did not provide any advantage over amitriptyline. However, in an open-label study of gabapentin up to a maximum of 2400 mg/day and amitriptyline up to a maximum of 90 mg/day, gabapentin produced greater pain relief than amitriptyline and was also better tolerated with fewer adverse effects.^[89] In a large open-label study, neither aetiology nor symptom analysis were correlated with pain relief when patients were treated with imipramine or gabapentin.^[90]

The adverse effects of the medication may be the main deciding factor when choosing the initial treatment. Amitriptyline has anticholinergic effects, which are a relative contraindication in patients with glaucoma, prostatism and cardiac disease. Amitriptyline can also cause postural hypotension, and the sedative effect of tricyclic antidepressants has been linked to significant morbidity, particularly among the older population. However, this mild hypnotic effect can be usefully employed in some patients who have troublesome symptoms at night. Gabapentin can affect higher cognitive function and mood and, in large doses, result in weight gain. Early experience shows that pregabalin may also cause the same adverse effects, although the severity of these effects is less clear. There is no head-to-head comparison of gabapentin and pregabalin in the treatment of DPN and it is unclear whether pregabalin is more efficacious than gabapentin in this context. Pregabalin has a more consistent ab-

sorption pattern than gabapentin and is taken twice daily, whereas gabapentin is taken three times daily. Until further studies have been conducted, the potential lower cost of generic preparations of gabapentin together with greater experience with its use would marginally favour use of gabapentin over pregabalin in the UK. It should be noted that pregabalin is classified as a class V controlled drug in the US.

There is good evidence to support use of the analgesics tramadol and oxycodone for DPN but long-term use of opioids in patients with non-malignant pain has to be considered carefully. These drugs may be used to establish early pain control whilst introducing other more slow-acting drugs. Of the newer adjunctive analgesics, duloxetine appears to be effective without any potentially serious adverse effects. In women with stress incontinence and DPN, this must be the drug of choice. In more frail elderly patients with DPN who are least capable of tolerating the sedative adverse effects of systemically administered drugs, capsaicin cream would be the drug of choice. It is therefore a matter of choosing the appropriate drug for the particular patient, bearing in mind adverse effects and also cost, if one assumes the drugs are equally effective. The recent placebo-controlled crossover study of a combined approach using gabapentin and morphine seems to suggest that patients would prefer low-dose combinations of two medications rather than a higher dose of a single drug to alleviate their DPN.^[91] Combination drug regimens are more difficult to study and may be more expensive. However, there is logic in using a direct analgesic to alleviate pain whilst taking time to titrate the dose of an adjunctive analgesic to achieve long-term pain relief. It is also possible that one drug may potentiate the therapeutic effect of another when used in combination. More studies of longer duration are necessary to determine the best combination regimens.

7. Conclusion

The large number of therapeutic agents that are discussed in this article indicates that none is completely effective in treating either the cause or the

symptoms of DPN. It is a distressing and disabling condition, and the search for effective therapeutic agents, either singly or combined, with minimal adverse effects, will continue. Prevention, early diagnosis and improvement of the treatment of diabetes will also play a significant role in reducing the secondary complications of this condition.

Acknowledgements

No sources of funding were used to assist in the preparation of this review.

Dr Chong has received honoraria from Pfizer, Janssen-Cilag, Merck and Napp. Dr Hester has acted as a consultant to Wyeth and GlaxoSmithKline, and has received honoraria and/or grants from Pfizer, Napp and Janssen-Cilag.

The authors would like to thank Ms Tracey Steadman for secretarial help in preparing this manuscript.

References

1. Boru UT, Alp R, Sargin H, et al. Prevalence of peripheral neuropathy in type 2 diabetic patients attending a diabetes center in Turkey. *Endocr J* 2004 Dec; 51 (6): 563-7
2. Daouli C, MacFarlane IA, Woodward A, et al. Chronic painful peripheral neuropathy in an urban community: a controlled comparison of people with and without diabetes. *Diabet Med* 2004 Sep; 21 (9): 976-82
3. Novella SP, Inzucchi SE, Goldstein JM. The frequency of undiagnosed diabetes and impaired glucose tolerance in patients with idiopathic sensory neuropathy. *Muscle Nerve* 2001 Sep; 24 (9): 1229-31
4. Singleton JR, Smith AG, Bromberg MB. Painful sensory polyneuropathy associated with impaired glucose tolerance. *Muscle Nerve* 2001 Sep; 24 (9): 1225-8
5. Gooch C, Podwall D. The diabetic neuropathies. *Neurologist* 2004 Nov; 10 (6): 311-22
6. Merskey H, Bogduk N, editors. IASP: task force on taxonomy. Classification of chronic pain. 2nd ed. Seattle (WA): IASP Press, 1994
7. Cruccu G, Anand P, Attal N, et al. EFNS guidelines on neuropathic pain assessment. *Eur J Neurol* 2004 Mar; 11 (3): 153-62
8. Bennett M. The LANSS Pain Scale: the Leeds Assessment of Neuropathic Symptoms and Signs. *Pain* 2001 May; 92 (1-2): 147-57
9. Galer BS, Jensen MP. Development and preliminary validation of a pain measure specific to neuropathic pain: the Neuropathic Pain Scale. *Neurology* 1997 Feb; 48 (2): 332-8
10. Shy ME, Frohman EM, So YT, et al. Quantitative sensory testing: report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. *Neurology* 2003 Mar 25; 60 (6): 898-904
11. Polydefkis M, Hauer P, Griffin JW, et al. Skin biopsy as a tool to assess distal small fiber innervation in diabetic neuropathy. *Diabetes Technol Ther* 2001 Spring; 3 (1): 23-8
12. Tesfaye S, Stevens LK, Stephenson JM, et al. Prevalence of diabetic peripheral neuropathy and its relation to glycaemic control and potential risk factors: the EURODIAB IDDM Complications Study. *Diabetologia* 1996 Nov; 39 (11): 1377-84
13. Sorensen L, Molyneux L, Yue DK. Insensate versus painful diabetic neuropathy: the effects of height, gender, ethnicity and glycaemic control. *Diabetes Res Clin Pract* 2002 Jul; 57 (1): 45-51
14. Herman WH, Aubert RE, Engelgau MM, et al. Diabetes mellitus in Egypt: glycaemic control and microvascular and neuropathic complications. *Diabet Med* 1998 Dec; 15 (12): 1045-51
15. Oyibo SO, Prasad YD, Jackson NJ, et al. The relationship between blood glucose excursions and painful diabetic peripheral neuropathy: a pilot study. *Diabet Med* 2002 Oct; 19 (10): 870-3
16. Oates PJ. Polyol pathway and diabetic peripheral neuropathy. *Int Rev Neurobiol* 2002; 50: 325-92
17. Hotta N, Toyota T, Matsuoka K, et al. Clinical efficacy of fidarestat, a novel aldose reductase inhibitor, for diabetic peripheral neuropathy: a 52-week multicenter placebo-controlled double-blind parallel group study. *Diabetes Care* 2001 Oct; 24 (10): 1776-82
18. Hotta N, Sakamoto N, Shigeta Y, et al. Clinical investigation of epalrestat, an aldose reductase inhibitor, on diabetic neuropathy in Japan: multicenter study. Diabetic Neuropathy Study Group in Japan. *J Diabetes Complications* 1996 May-Jun; 10 (3): 168-72
19. Hotta N, Akanuma Y, Kawamori R, et al. Long-term clinical effects of epalrestat, an aldose reductase inhibitor, on diabetic peripheral neuropathy: the 3-year, multicenter, comparative Aldose Reductase Inhibitor-Diabetes Complications Trial. *Diabetes Care* 2006 Jul; 29 (7): 1538-44
20. Malik RA, Williamson S, Abbott C, et al. Effect of angiotensin-converting-enzyme (ACE) inhibitor trandolapril on human diabetic neuropathy: randomised double-blind controlled trial. *Lancet* 1998 Dec 19-26; 352 (9145): 1978-81
21. Fried LF, Forrest KY, Ellis D, et al. Lipid modulation in insulin-dependent diabetes mellitus: effect on microvascular outcomes. *J Diabetes Complications* 2001 May-Jun; 15 (3): 113-9
22. Leiter LA. The prevention of diabetic microvascular complications of diabetes: is there a role for lipid lowering? *Diabetes Res Clin Pract* 2005 Jun; 68 Suppl. 2: S3-14
23. Ziegler D, Nowak H, Kempler P, et al. Treatment of symptomatic diabetic polyneuropathy with the antioxidant alpha-lipoic acid: a meta-analysis. *Diabet Med* 2004 Feb; 21 (2): 114-21
24. Ziegler D, Hanefeld M, Ruhnau KJ, et al. Treatment of symptomatic diabetic polyneuropathy with the antioxidant alpha-lipoic acid: a 7-month multicenter randomized controlled trial (ALADIN III Study). ALADIN III Study Group: Alpha-Lipoic Acid in Diabetic Neuropathy. *Diabetes Care* 1999 Aug; 22 (8): 1296-301
25. Ziegler D, Ametov A, Barinov A, et al. Oral treatment with alpha-lipoic acid improves symptomatic diabetic polyneuropathy: the SYDNEY 2 trial. *Diabetes Care* 2006 Nov; 29 (11): 2365-70
26. Agudo R, Valls-Sole J, Recasens M, et al. Effects of kidney and pancreas transplantation on neurophysiological rates of polyneuropathy and autonomous cardiac function in diabetic patients with end-stage renal disease [in Spanish]. *Med Clin (Barc)* 2002 Apr 20; 118 (14): 534-8
27. Norden G, Olausson M, Andersen O. A case of painful progressive peripheral neuropathy after successful pancreas transplantation. *J Diabet Complications* 1991 Oct-Dec; 5 (4): 249-51
28. Forst T, Nguyen M, Forst S, et al. Impact of low frequency transcutaneous electrical nerve stimulation on symptomatic

- diabetic neuropathy using the new Salutaris device. *Diabetes Nutr Metab* 2004 Jun; 17 (3): 163-8
29. Kumar D, Marshall HJ. Diabetic peripheral neuropathy: amelioration of pain with transcutaneous electrostimulation. *Diabetes Care* 1997 Nov; 20 (11): 1702-5
 30. Daousi C, Benbow SJ, MacFarlane IA. Electrical spinal cord stimulation in the long-term treatment of chronic painful diabetic neuropathy. *Diabet Med* 2005 Apr; 22 (4): 393-8
 31. Khedr EM, Kotb H, Kamel NF, et al. Longlasting antalgic effects of daily sessions of repetitive transcranial magnetic stimulation in central and peripheral neuropathic pain. *J Neurol Neurosurg Psychiatry* 2005 Jun; 76 (6): 833-8
 32. Cohen KL, Harris S. Efficacy and safety of nonsteroidal anti-inflammatory drugs in the therapy of diabetic neuropathy. *Arch Intern Med* 1987 Aug; 147 (8): 1442-4
 33. Harati Y, Gooch C, Swenson M, et al. Double-blind randomized trial of tramadol for the treatment of the pain of diabetic neuropathy. *Neurology* 1998 Jun; 50 (6): 1842-6
 34. Gimbel JS, Richards P, Portenoy RK. Controlled-release oxycodone for pain in diabetic neuropathy: a randomized controlled trial. *Neurology* 2003 Mar 25; 60 (6): 927-34
 35. Rowbotham MC, Goli V, Kunz NR, et al. Venlafaxine extended release in the treatment of painful diabetic neuropathy: a double-blind, placebo-controlled study. *Pain* 2004 Aug; 110 (3): 697-706
 36. Goldstein DJ, Lu Y, Detke MJ, et al. Duloxetine vs placebo in patients with painful diabetic neuropathy. *Pain* 2005 Jul; 116 (1-2): 109-18
 37. Raskin J, Pritchett YL, Wang F, et al. A double-blind, randomized multicenter trial comparing duloxetine with placebo in the management of diabetic peripheral neuropathic pain. *Pain Med* 2005 Sep-Oct; 6 (5): 346-56
 38. Wernicke JF, Pritchett YL, D'Souza DN, et al. A randomized controlled trial of duloxetine in diabetic peripheral neuropathic pain. *Neurology* 2006 Oct; 67 (8): 1411-20
 39. Backonja M, Beydoun A, Edwards KR, et al. Gabapentin for the symptomatic treatment of painful neuropathy in patients with diabetes mellitus: a randomized controlled trial. *JAMA* 1998 Dec 2; 280 (21): 1831-6
 40. Kochar DK, Jain N, Agarwal RP, et al. Sodium valproate in the management of painful neuropathy in type 2 diabetes: a randomized placebo controlled study. *Acta Neurol Scand* 2002; 106: 248-52
 41. Eisenberg E, Lurie Y, Braker C, et al. Lamotrigine reduces painful diabetic neuropathy: a randomized, controlled study. *Neurology* 2001 Aug 14; 57 (3): 505-9
 42. Dogra S, Beydoun S, Mazzola J, et al. Oxcarbazepine in painful diabetic neuropathy: a randomized, placebo-controlled study. *Eur J Pain* 2005 Oct; 9 (5): 543-54
 43. Beydoun A, Shaibani A, Hopwood M, et al. Oxcarbazepine in painful diabetic neuropathy: results of a dose-ranging study. *Acta Neurol Scand* 2006 Jun; 113 (6): 395-404
 44. Raskin P, Donofrio PD, Rosenthal NR, et al. Topiramate vs placebo in painful diabetic neuropathy: analgesic and metabolic effects. *Neurology* 2004 Sep 14; 63 (5): 865-73
 45. Rosenstock J, Tuchman M, LaMoreaux L, et al. Pregabalin for the treatment of painful diabetic peripheral neuropathy: a double-blind, placebo-controlled trial. *Pain* 2004 Aug; 110 (3): 628-38
 46. Lesser H, Sharma U, LaMoreaux L, et al. Pregabalin relieves symptoms of painful diabetic neuropathy: a randomized controlled trial. *Neurology* 2004 Dec 14; 63 (11): 2104-10
 47. Richter RW, Portenoy R, Sharma U, et al. Relief of painful diabetic peripheral neuropathy with pregabalin: a randomized, placebo-controlled trial. *J Pain* 2005 Apr; 6 (4): 253-60
 48. Freynhagen R, Strojek K, Griesing T, et al. Efficacy of pregabalin in neuropathic pain evaluated in a 12-week, randomized, double-blind, multicentre, placebo-controlled trial of flexible- and fixed-dose regimens. *Pain* 2005 Jun; 115 (3): 254-63
 49. The Capsaicin Study Group. Treatment of painful diabetic neuropathy with topical capsaicin: a multicenter, double-blind, vehicle-controlled study. *Arch Intern Med* 1991 Nov; 151 (11): 2225-9
 50. Cook RJ, Sackett DL. The number needed to treat: a clinically useful measure of treatment effect. *BMJ* 1995 Feb 18; 310 (6977): 452-4
 51. McQuay HJ, Moore RA. Using numerical results from systematic reviews in clinical practice. *Ann Intern Med* 1997 May 1; 126 (9): 712-20
 52. Moore RA, Gavaghan D, Tramer MR, et al. Size is everything: large amounts of information are needed to overcome random effects in estimating direction and magnitude of treatment effects. *Pain* 1998 Dec; 78 (3): 209-16
 53. Farrar JT, Young JP Jr, LaMoreaux L, et al. Clinical importance of changes in chronic pain intensity measured on an 11-point numerical pain rating scale. *Pain* 2001 Nov; 94 (2): 149-58
 54. Gourlay GK. Advances in opioid pharmacology. *Support Care Cancer* 2005 Mar; 13 (3): 153-9
 55. Watson CP, Moulin D, Watt-Watson J, et al. Controlled-release oxycodone relieves neuropathic pain: a randomized controlled trial in painful diabetic neuropathy. *Pain* 2003 Sep; 105 (1-2): 71-8
 56. British Pain Society [online]. Available from URL: <http://www.britishpainsociety.org> [Accessed 2006 Dec 14]
 57. Sindrup SH, Jensen TS. Efficacy of pharmacological treatments of neuropathic pain: an update and effect related to mechanism of drug action. *Pain* 1999 Dec; 83 (3): 389-400
 58. Max MB, Lynch SA, Muir J, et al. Effects of desipramine, amitriptyline, and fluoxetine on pain in diabetic neuropathy. *N Engl J Med* 1992 May 7; 326 (19): 1250-6
 59. Kvinesdal B, Molin J, Froland A, et al. Imipramine treatment of painful diabetic neuropathy. *JAMA* 1984 Apr 6; 251 (13): 1727-30
 60. Sindrup SH, Ejlersen B, Froland A, et al. Imipramine treatment in diabetic neuropathy: relief of subjective symptoms without changes in peripheral and autonomic nerve function. *Eur J Clin Pharmacol* 1989; 37 (2): 151-3
 61. Sindrup SH, Gram LF, Skjold T, et al. Concentration-response relationship in imipramine treatment of diabetic neuropathy symptoms. *Clin Pharmacol Ther* 1990 Apr; 47 (4): 509-15
 62. Sindrup SH, Gram LF, Skjold T, et al. Clomipramine vs desipramine vs placebo in the treatment of diabetic neuropathy symptoms: a double-blind cross-over study. *Br J Clin Pharmacol* 1990 Nov; 30 (5): 683-91
 63. Max MB, Kishore-Kumar R, Schafer SC, et al. Efficacy of desipramine in painful diabetic neuropathy: a placebo-controlled trial. *Pain* 1991 Apr; 45 (1): 3-9
 64. Sindrup SH, Gram LF, Brosen K, et al. The selective serotonin reuptake inhibitor paroxetine is effective in the treatment of diabetic neuropathy symptoms. *Pain* 1990 Aug; 42 (2): 135-44
 65. Sindrup SH, Bjerre U, Dejgaard A, et al. The selective serotonin reuptake inhibitor citalopram relieves the symptoms of diabetic neuropathy. *Clin Pharmacol Ther* 1992 Nov; 52 (5): 547-52

66. Chadda VS, Mathur MS. Double blind study of the effects of diphenylhydantoin sodium on diabetic neuropathy. *J Assoc Physicians India* 1978 May; 26 (5): 403-6
67. Saudek CD, Werns S, Reidenberg MM. Phenytoin in the treatment of diabetic symmetrical polyneuropathy. *Clin Pharmacol Ther* 1977 Aug; 22 (2): 196-9
68. Rull JA, Quibrera R, Gonzalez-Millan H, et al. Symptomatic treatment of peripheral diabetic neuropathy with carbamazepine (Tegretol): double blind crossover trial. *Diabetologia* 1969 Aug; 5 (4): 215-8
69. Mellegers MA, Furlan AD, Mailis A. Gabapentin for neuropathic pain: systematic review of controlled and uncontrolled literature. *Clin J Pain* 2001 Dec; 17 (4): 284-95
70. Sindrup SH, Otto M, Bach FW, et al. Sodium valproate in painful diabetic polyneuropathy. *Acta Neurol Scand* 2003 Dec; 108 (6): 443-4
71. Vinik AI, Tuchman M, Safirstein B, et al. Lamotrigine for treatment of pain associated with diabetic neuropathy: results of two randomized, double-blind, placebo-controlled studies. *Pain*. Epub 2006 Dec 8
72. Thienel U, Neto W, Schwabe SK, et al. Topiramate in painful diabetic polyneuropathy: findings from three double-blind placebo-controlled trials. *Acta Neurol Scand* 2004 Oct; 110 (4): 221-31
73. Donofrio PD, Raskin P, Rosenthal NR, et al. Safety and effectiveness of topiramate for the management of painful diabetic peripheral neuropathy in an open-label extension study. *Clin Ther* 2005 Sep; 27 (9): 1420-31
74. Oaklander AL, Buchbinder BR. Pregabalin-withdrawal encephalopathy and splenic edema: a link to high-altitude illness? *Ann Neurol* 2005 Aug; 58 (2): 309-12
75. Atli A, Dogra S. Zonisamide in the treatment of painful diabetic neuropathy: a randomized, double-blind, placebo-controlled pilot study. *Pain Med* 2005 May-Jun; 6 (3): 225-34
76. Ertas M, Sagduyu A, Arac N, et al. Use of levodopa to relieve pain from painful symmetrical diabetic polyneuropathy. *Pain* 1998 Apr; 75 (2-3): 257-9
77. Yuen KC, Baker NR, Rayman G. Treatment of chronic painful diabetic neuropathy with isosorbide dinitrate spray: a double-blind placebo-controlled cross-over study. *Diabetes Care* 2002 Oct; 25 (10): 1699-703
78. Devers A, Galer BS. Topical lidocaine patch relieves a variety of neuropathic pain conditions: an open-label study. *Clin J Pain* 2000 Sep; 16 (3): 205-8
79. Barbano RL, Herrmann DN, Hart-Gouleau S, et al. Effectiveness, tolerability, and impact on quality of life of the 5% lidocaine patch in diabetic polyneuropathy. *Arch Neurol* 2004 Jun; 61 (6): 914-8
80. Biesbroeck R, Bril V, Hollander P, et al. A double-blind comparison of topical capsaicin and oral amitriptyline in painful diabetic neuropathy. *Adv Ther* 1995 Mar-Apr; 12 (2): 111-20
81. Nelson KA, Park KM, Robinovitz E, et al. High-dose oral dextromethorphan versus placebo in painful diabetic neuropathy and postherpetic neuralgia. *Neurology* 1997 May; 48 (5): 1212-8
82. Pellegrino RG, Petit WA, Brazg R, et al. Memantine in the treatment of diabetic peripheral neuropathy: a placebo-controlled phase II trial [abstract no. S15.004]. *Neurology* 2000; 54 (7 Suppl. 3): A82
83. Sang CN, Booher S, Gilron I, et al. Dextromethorphan and memantine in painful diabetic neuropathy and postherpetic neuralgia: efficacy and dose-response trials. *Anesthesiology* 2002 May; 96 (5): 1053-61
84. Schwarz Pharma. Positive data from phase III program for lacosamide [online]. Available from URL: http://www.schwarzpharma.com/?node_id=2418 [Accessed 2006 Dec 14]
85. ClinicalTrials.gov. Randomised control trial studying the addition of CBME to conventional treatment for the relief of painful diabetic neuropathy [online]. Available from URL: <http://www.clinicaltrials.gov/ct/show/NCT00238550> [Accessed 2006 Dec 14]
86. TimesOnline. Cannabis experiment helps kill OAP, says coroner [online]. Available from URL: <http://www.timesonline.co.uk/article/0,2-1936405,00.html> [Accessed 2006 Dec 14]
87. Finnerup NB, Otto M, McQuay HJ, et al. Algorithm for neuropathic pain treatment: an evidence based proposal. *Pain* 2005 Dec 5; 118 (3): 289-305
88. Morello CM, Leckband SG, Stoner CP, et al. Randomized double-blind study comparing the efficacy of gabapentin with amitriptyline on diabetic peripheral neuropathy pain. *Arch Intern Med* 1999 Sep 13; 159 (16): 1931-7
89. Dallochio C, Buffa C, Mazzarello P, et al. Gabapentin vs amitriptyline in painful diabetic neuropathy: an open-label pilot study. *J Pain Symptom Manage* 2000 Oct; 20 (4): 280-5
90. Rasmussen PV, Sindrup SH, Jensen TS, et al. Therapeutic outcome in neuropathic pain: relationship to evidence of nervous system lesion. *Eur J Neurol* 2004 Aug; 11 (8): 545-53
91. Gilron I, Bailey JM, Tu D, et al. Morphine, gabapentin, or their combination for neuropathic pain. *N Engl J Med* 2005 Mar 31; 352 (13): 1324-34

Correspondence: Dr M. Sam Chong, Department of Neurology, Kings College Hospital NHS Trust, Ruskin Wing, Denmark Hill, London, SE5 9RS, UK.
E-mail: mschong@doctors.net.uk